DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-100-001 2/26



Kits &
Assemblies

Kits, Assemblies, & Common Parts

Description T-50

Bearing Housing

Q.
=
(=)
[ =
O
)
=
Ke)
£
=
-
3

LP to Natural Conversion Kit for White Rodgers

9732-142-004

Kit, Optional Replacement for Round Switch 9539-492-001

9732-351-001

Temperature Probe

9501-004-002

Control

9732-249-001

Ignition Control Box

9857-182-001

Electrode Assembly, Ignition

9875-002-003

Thermostat, Hi-Limit

9576-203-002

Termostat, Overtemp

9576-207-008

Motor Run Relay

5192-299-002

Transformer

8711-007-002

Lint Screen

9822-026-001

Air Flow Switch Assembly

9801-098-002

Door Switch (Square)

9539-501-001

Door Switch (Round)

9539-492-001

Drive Belt

9040-076-004

Tension Arm Complete

9861-024-004

Spider/Trunnion

9568-017-001

Door Handle

9244-082-001

Part # 8533-100-001 2/26

DNOO50ONC-11EB2R

Section 5:
Dryer Parts Data

Part # 8533-100-001 2/26



Kits &
Assemblies

1

Loading Door Compleate SS/Brushed SS/Blk

Dryer Cabinet Group
Key Description T-50 QTY

9960-305-001

Bearing Housing
& Tumbler Group

1
1 | Loading Door Compleate Wht/Brushed SS/Blk 9960-305-003 1
2 | Door Assy, Loading (Ring only) Brushed SS 9960-284-002 1
2 | Door Assy, Loading (Ring only) Blk (after serial D1.22290.005) 9960-320-004 1
3 | Plate Assy, Hinge (SS) 9982-368-001 1
3 | Plate Assy, Hinge (Wht) 9982-368-003 1
* | Cover-Hinge Back, Black 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
4 | Glass, Door 9212-002-004 1
5 | Gasket, Door Glass (Black) 9206-413-002 1
* | Support Door Glass 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) 9206-420-005 1
7 | Handle, Loading Door 9244-082-001 1
* | Screw, Handle 9545-018-017 2
8 | Stud Door Catch 9531-033-003 1
9 | Nut-Hex, #10-32 8640-413-001 1
10 | Nut, Acorn 8640-413-003 1
* | Catch, Loading Door 9086-015-002 2
* | Rivit 8638-190-009 4
11 | Strap, Hinge (Black) 9966-014-002 1
* Plate Assy-Backup, Hinge 9982-356-001 2
12 | Screw-Phillips, 10-32x1/2 Chrome 9545-012-003 8
* Screw-Phillips-Counter sink, 10-32x1/2 Chrome 9545-012-028 4
13 | Screw-Special, Hinge to Door 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 1
15 | Front Panel Assy (SS) Round Switch 9454-866-001 1
15 | Front Panel Assy (SS) Square Switch 9444-004-001 1
15 | Front Panel Assy (Wht) Round Switch 9454-866-003 1
15 | Front Panel Assy (Wht) Square Switch 9444-004-003 1
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 4
17 | Washer-Finish 8641-585-001 4
* Nut-Spring (Before Serial D1.21162.038) 8640-399-001 4
* | Nut-Expansion (After Serial D1.21162.038) 8640-442-001 4
* | Insulation-Front Panel, Top Half 9277-057-001 1
* | Insulation-Front Panel, Bottom Half 9277-057-002 1
18 | Label-Warning 8502-753-001 1
19 | Plug-Front Panel 9456-050-001 1

1

Switch-Door (Round)

9539-492-001

Switch-Door (Square)

9539-501-001

Wire-Assy, Blk

8220-063-026

Wire-Assy-Blu

8220-063-009

Cabinet Touch Up Paint (White)

9472-001-013

Part # 8533-100-001 2/26

Part # 8533-100-001 2/26



Dryer Cabinet Group Continued

Kits &
Assemblies

Bearing Housing

Q.
=
(=)
[ =
O
)
=
Ke)
£
=
-
3

Harness-Control

9627-770-003

Harness-Temp Probe

Key Description T-50 QrTY
1 Nameplate - Dexter Dryer Black 9412-216-001 1
2 | Door Assy-Upper, OPL (SS) 9960-290-001 1
2 | Door Assy-Upper, OPL (Wht) 9960-290-003 1
* | Bracket-Hinge 9029-224-001 2
* Rivit- 3/16, Hinge to Door 9491-009-001 2
& Rivit- 3/16, Hinge to Cabinet 9491-009-001 AR
* | Screw, 10-32 x3/4 9545-012-006 4
* | Nut #10-32UNF, 2B 8640-413-002 4
3 | Trim-Upper Service Door, Black 9578-094-002 1
4 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 4
5 | Screw-Phillips, 10Bx1 3/4 9545-008-014 2
6 | Washer-Finish 8641-585-001 2
* | Nut-Spring 8640-399-001 2
7 | Membrane Switch 9801-103-001 1
8 | Kit-30/50/80 OPL, PCB-Controler 9732-249-001 1
* | Spacer-#6 x 1/2 9538-157-015 4
9 | Nut- #6-32 8640-411-003 4
10 | Wire Assy-GRN/YEL, 24" 8220-137-001 1
11 | Fuse, .600MA/250V 8636-024-001 1
12 | Support-Upper Service Door 9548-288-002 1
13 | Clamp-Tube 9079-121-002 2
14 | Nut, #6-32 8640-411-003 2
15 | Clamp-Cable, 1/2” 8654-125-006 1
16 | Nut, #6-32 8640-411-003 1
17 | Insulation 9277-041-016 1

1
1

9627-679-002

INDUSTRIAL

DRYER

12
13,14 11 8 7 10

6 Part # 8533-100-001 2/26 Part # 8533-100-001 2/26



Dryer Cabinet Group Continued

Kits &
Assemblies

Key Description T50

Qo
—
<

1

Door-Lower Service, OPL, SS

9108-123-001

Bearing Housing

Q.
=
(=)
[ =
O
)
=
Ke)
£
=
-
3

Leg, Leveling 1/2”

8544-006-001

1
1 Door-Lower Service, OPL, Wht 9108-123-003 1
2 Handle-Door, Lower Service, Black 9244-087-002 1
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 5
4 | Handle-Door, Lower Service OPL 9244-084-002 1
5 | Trim-Lower Kick, Black 9578-095-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 4
7 | Screen Assy, Lint 9822-026-001 1
8 | Switch-Door (Round) 9539-492-001 1
* | Switch-Door (Square) 9539-501-001 1
* | Kit, Optional Replacement for Round Switch 9539-492-001 9732-351-001 1
9 | Hinge-Door, Lower 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 2
12 | Bracket-Chain 9029-223-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 6
13 | Hook, “S” Type 9248-022-002 4
14 | Chain-Lower Service Door, 9 1/2” or 18 Links 9099-012-006 2

4

1

Leveling Leg Wrench

8545-061-002

Part # 8533-100-001 2/26

Part # 8533-100-001 2/26



Kits &
Assemblies

Cabinet

Rear

Bearing Housing
& Tumbler Group

Burner
Housing

Airflow

Control

10

View

Group

Switch

Key Description

Dryer Cabinet Group Continued

Insulation, Upper service Door 9277-041-016 1
2 Insulation, RH Burnner 9277-041-023 1
3 | Insulation Tumbler Area, above Baffel 9277-041-023 2
3 | Insulation Tumbler Area, above Baffel 9277-041-023 2
4 | Insulation Tumbler Area, below baffel 9277-051-003 2
4 | Insulation Tumbler Area, below baffel 9277-051-003 2
5 | Insulation Lint Compartment 9277-041-024 2
* | Screen Assy, Lint 9822-026-001 1
6 | Switch-Door (Round) 9539-492-001 1
* | Switch-Door (Square) 9539-501-001 1
7 | Hinge-Door, Lower 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 5
9 | Lint Hood-Back 9240-041-001 1
10 | Nut Wizlock, 8-32 8640-412-004 6
11 | Lint hood, LH 9240-043-001 1
12 | Lint hood, RH 9240-043-002 1
13 | Lint hood, Top 9240-042-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 16
15 | Impeller, w/set screws 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 2
18 | Temp Probe 9501-004-002 1
19 | Screw-Phillips, 8Bx1/4 9545-045-005 1

50Lb Temp Probe

19

18 17

16

Part # 8533-100-001 2/26

Part # 8533-100-001 2/26

1"



Dryer Modular Cabinet Group 50Ib.
(After Serial D1.23145.014)

Kits &
Assemblies

12

Key Description T50 QTY
1 | Cabinet Base Assembly 9945-165-001 1
* | Lower Back Panel Assembly 9989-726-002 1 12
2 | Lower Cabinet RH Side Panel 9444-104-003 1
3 | Lower Cabinet LH Side Panel 9444-104-004 1
4 | Lower Cabinet Front Channel 9081-222-001 1
* | Upper Back Panel Assembly 9989-727-002 1
g. g- 5 | RH Middle Side Panel Assembly 9989-728-003 1 11
w9 6 | LH Middle Side Panel Assembly 9989-728-004 1
s Y 7 | Cabinet Top Assembly 9961-164-001 1 |
e 8 | RH Baffle 9049-130-001 1 =
E g 9 | LH Baffle 9049-130-002 1 -—'
§ ; * | Baffle Stiffener Angle 9003-386-001 2 :
10 | RH Upper Side Panel 9444-108-003 1 =i
11 | LH Upper Side Panel 9444-108-004 1 _E
12 | Upper Cross Brace 9046-105-001 1
* | 10abx3/8 Screw 9545-008-024 21
* | Large Head Pop Rivet 8638-190-028 4
* | 3/16 Blind Rivet 9491-009-001 122
* | Wht 3/16 Blind Rivet 9491-009-005 54

Part # 8533-100-001 2/26

Part # 8533-100-001 2/26

13



Kits &
Assemblies

Key Description

1 CoverImpeller-Motor Mounting, Reversing

Dryer Rear View 50 Lb Reversing

T-50

9074-378-002

QTY

2 | Motor, Blower-Marathon

9376-331-001

* Run Capicator

5191-108-003

* | Start Capicator

5191-109-003

* | Screw HXCAP, 3/8-16x3/4 (Motor mounting to Plate)

9545-029-008

* | Lock-Washer, 3/8" (Motor mounting to Plate)

8641-582-003

* Gasket, Motor Plate

9206-428-002

& Impeller w/set screw

9278-037-003

3 Nut-3/8-16, Plate to cabinet

8640-415-004

4 | Motor-Drive, Inverter

9376-319-001

* Bushing-Motor mounting

9053-074-002

Rod-Motor Mounting

9497-222-008

Bearing Housing

Q.
=
(=)
[ =
O
)
=
Ke)
£
=
-
3

9076-052-002

Pulley-Motor Drive

9453-169-012

5
6 Collar-s/Set Screws
7
*

Screw-Set, 5/16-18x1/2"

9545-028-013

Hook “S” type

9248-022-002

Chain-Motor Tension, 17" or 32 Links

9099-012-003

10 | Spring, Motor Tension

9534-319-002

* | Tolerence Ring

9487-234-005

11 | Pulley, Driven

9908-047-002

12 | Washer-Flat, 1/2

8641-581-026

13 | Washer-Lock, Ext. tooth, 1/2

8641-582-016

14 | Bolt-3/4, 1/2-13x1/14

9545-017-009

15 | Belt Drive

9040-076-004

16 | Thermostat-Overtemp, Reset

9576-207-006

& Screw, 10AB x 3/8

9545-008-024

S I B I N I B I Bt I IOV I B SR I I B ST i B N I I R SN I SN B N B

-
-
.
%
L]
|
L]
"
"

14 Part # 8533-100-001 2/26

Dryer Rear View 50 Lb Reversing

r

15

10

11

12,13, 14

16

Part # 8533-100-001 2/26

15



Kits &
Assemblies

Cabinet

Rear

Bearing Housing
& Tumbler Group

Burner
Housing

Airflow

Control

16

Group

View

Switch

Box

Dryer Rear View-Guard & Exhaust

Description

1 Cover Cabinet

9074-348-001

* | Screw-5/16, 10ABx3/8

9545-008-024

Cover-Control Box

9074-353-001

9545-008-024

Guard, RH

9208-140-001

2
3 | Screw-5/16, 10ABx3/8
4
*

Screw-5/16, 10ABx3/8

9545-008-024

9208-138-001

5 | Guard Base & LH
* | Screw-5/16, 10ABx3/8

9545-008-024

Guard-Lower

9208-099-001

9545-008-024

Guard-upper

9208-139-001

6
7 | Screw-5/16, 10ABx3/8
8
*

Screw-5/16, 10ABx3/8

9545-008-024

9 Elbow-90 degree, 8”

9142-039-001

10 | Pipe-Duct, 8"

9109-121-001

11 | Tee-Duct, Recirculation, 8"-6"

9810-018-001

12 | Damper

9125-002-001

* Pin-Damper, Hinge

9451-146-002

* | Nut-Spring

8520-141-000

13 | Bracket-Recirculation Duct, Small

9029-228-001

14 | Pipe-Duct, 6”

9109-122-002

15 | Bracket-Duct, Recirculation Large

9029-247-001

16 | Elbow-90 degree, 6”

9142-039-002

* Manual-Operators

8514-279-001

17 | Diagram & Schematics

9506-806-001

18 | Label-Warning & Notice

8502-763-001

19 | Label-Instructions

8502-645-001

20 | Decal-Lighting & Clearence

8527-151-001

21 | Label-High Voltage

8502-614-004

I * |1 8” Slide Open Clean Out Duct (Optional)

9973-034-001

= L i B il i i s Y i e i e Y Y e Y Y e ) e

Part # 8533-100-001 2/26

———

I Ee——

Part # 8533-100-001 2/26

17



Kits &
Assemblies

Bearing Housing

Q.
=
(=)
[ =
O
)
=
Ke)
£
=
-
3

18

Dryer Rear View-Bearing Housing 50Lb

Dryer Tumbler Group 50Lb

10

12

Key Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1
bearings & Spacer)

1 Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2

N
A 11
—————————————————— —r |»— =1
3 1 4 5 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* | New Tumbler, Taller Baffles (Anti-Roping), W/Spider 9848-158-001 1
* | New Tumbler, Taller Baffles (Anti-Roping) 9848-157-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-154-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-100-001 2/26

Part # 8533-100-001

2/26 19



Kits &
Assemblies

Bearing Housing

=3
=
g
C)
o
i
2
£
=3
=
]

20

Dryer Burner Housing Group 50Lb

Key Description

Housing Assembly, Burner

Part Number

9803-211-001

Qty

1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25" long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 | Burner, Main 9048-021-001 3
14 | Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 | Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
R Kit, LP Conversion, White Rodgers 9732-102-017 1
23 Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

Part # 8533-100-001 2/26

Part # 8533-100-001 2/26

21



Kits &
Assemblies

Bearing Housing

Q.
=
o
[ =
O
)
=
Ke)
£
=
-
3

Dryer Air Flow Swwitch Assembly

Notes

Key Description T50 QTY
* | Air Flow switch Assy 9801-098-002 1
1 | Bracket-Airflow switch 9029-200-002 1
2 | Shield-Switch 9550-169-003 1
3 | Switch-Micro 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 1
8 | Screw, 10Bx1/4 9545-008-001 4

22 Part # 8533-100-001 2/26

Part # 8533-100-001 2/26

23



Kits &
Assemblies

Bearing Housing
& Tumbler Group

24

| 4

Part # 8533-100-001 2/26

910

1

Dryer Rear View-Control Box

Key Description

Wrapper-Control Box

T50
9636-203-001

QTY

1
2 | Screw, 5/16-10AB-3/8 9545-008-001 6
* | Cover-Control Box 9074-353-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2” 8220-001-230 1
7 | Wire assy-BIk/Blu, 6 1/2" 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 2
10 | Lockwasher, External tooth 8641-582-006 2
11 | Transformer, w/Circuit braker 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
* | Wire assy-Blk/Red, 9" 8220-146-001 2
* | Wire assy-Blk/Blu, 9" 8220-146-002 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* | Harness, Ignition Module 9627-867-009 1
17 | Wire Assy- High Voltage Lead 9631-403-009 1
18 | Wire Assy-Red, 12” 8220-067-004 1
19 | Wire Assy- White, 12" 8220-067-003 1
20 | Drive-VFD Inverter, 1HP, 120VAC (Before 11/2024) 9375-032-011 1
20 | Drive-VFD Inverter MS300 (Starting 11/2024) 9375-034-043 1
21 | Nut, #10-32UNF 8640-413-002 4
22 | Display-Inverter Drive 9150-044-001
23 | Wire Assy-Green, 18" 8220-092-006 1
* | Wire Assy-BRN, 19" 8220-078-019 1
* | Wire Assy-Yellow, 20" 8220-082-002 1
* | Wire Assy-Gray, 18” 8220-078-018 1
* | Wire Assy, Brown 3" 8220-057-035 1
24 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
25 | Screw-5/16, Mounting Resistor, 10ABx3/8 9545-008-024 2
26 | Wire Assy, Violet 24" 8220-118-001 2
* | Screw, 6-32 x 5/16" 9545-044-006 2
* | Nut, #6-32 8640-411-003 2
27 | Relay, 120VAC 5192-285-002 1
28 | Relay, 24VAC 5192-285-004 1
* | Wire Assy-BLK/BLU, 15" 8220-063-021 1
* | Wire Assy-BLK/RED, 12" 8220-063-010 1
29 | Terminal Block 9897-039-001 1
* | Screw, 6B X 3/8 9545-031-003 1
30 | Bracket, Control Box 9029-294-001 2

Part # 8533-100-001 2/26 25



27

Part # 8533-100-001 2/26

W

solquassy| dnoio

3 SI

PUIqeR)

dnoup J9|qungy 3
BbuisnoH Hurieag

BuisnoH
Jauing

xog
|oJjuo)

g 1 ) ] i § [} T & W 1k 11 k] 1]
-m CALITROH: LABFL. AL WIRES PRICR TO CEOOMMECTION WHEN SERRICHG COHTROLS WRBMG ERRCRS HLiTL 2
s GAN AT BTROETE SN0 CRGDRAR OPTEATION. wWESY PRI QPTRATGN AT 53 isacen; BRME REVERSE 1, BOO® SWITCHES=HL0., CLOSED WHEH
. ATTEHTREIH. ALl WOMENT DEL'EMNTATEN CES COMUANDES. ETWOUETEZ TOUS LES FILE AveKT DE LES HLLAY GIHL IMERE &L SIS
e & OUONGRMEMCIE. S CRRTURS O GRIAGE PORVTNE DM L PORG TR M IR DuaT [ e L DEER JTAATI] WHEM THE DOORI ARE
DAAGEILIE,  SASSINHTE GUN LAPPRIIL POMCTORND ASSUATIUDN IR FoE LCTRIACTEN TETns _n__u./m_..._ GLOSED, A LTCLE IS SELECTED, WD THE
v e ZTERT BUTTORA i3 PLEHED., THERE 13 A8
MUTORATIC COOl DOWM <TLE &T THE
e BB [HE F Tl oLl
R ..1-||.JI o X CEMTRIFUCGAL SVTTCH=H.0, [LOSES WHEH
L ' ' 3
- WHT FLCWER MEGTOR 15 UP TO SEED.
-l . MUTLIL (LAY [ BLOWER i PEFER TO CWHER'S WAKUAL FOR
1 i WMOTOR [ SGRTHR OF GPERATIGN A0
w Ll e 1 L1 Ve Re=a : L ! A QUMM TS PO MAT R 0T
1 L Bl
= .m_“.m BB I [0 s, _ .|. _ T WTH A D UICRTWMUMETER. FLAKE
| . : L1 = L T L2 T8 BB S = ......... — CURRERT AN BE MESSWRED AT TEST
e o 11 . R EL T —— T POMIG  TADHG SHERLD I LTk 0
i . A1 b, 08 HKHER
- 2 GNp ey A e
™ =
: m =
i _ 1 -~ —
Q ’ RUN SAFETY GROUND & i TEIL % ™,
. 1 v
N FROM CAHINET T¢ L L LN CRCUM BREAKER URIVE
- GOOD EXTERMAL _..._____3_" MUTOR
GRDLHLD. [ M
o k2T m ENABLE _ -
KLLATY — —
O " x..: : CONTACT NS T
CRKE |
. S T i FICVT RS =DM
N REL&Y 1060 WWATT
(@) TUMBLFR SONET
Y 1 poor swcn MOTOR. RELAT mm.m__m_w__a
[ RUN RELAY CIHl AT |
C E Lol
™~ B, U “ MO [ gy W1
=) LOWER gl N .
({+] EERVICE W ' o~ DFEE 0 YEL
DCUR SWITCH SELAY WHI=10 _AF g3 | ERMILE P
m a FEL& J RELAY IR ! -
§ || AR . M1 - 11 gy “ WOMLLE aes e (A F
. AR HLAPAER =
e I Hi=LIMIT DAMPFLRE OVER TEMP,  WITUR S el _u__._,nr.._
i o RELAY | THERMOUSTAT  SWITCH  THERMOSTAT  SWITCH o e M
| Lo ) BAH=13 GHY=14_ ey W FER
& . S 1 ! i C CEROSTIC HOIGATOR: LED e T
¥ T i Lifeim| &
== . o, i N SERSCR
(@) : NEETE wRy—eje 5 £ T —
- CONTROLLER| w1 I — LMETER }= = FC-—={ » H_:J.
c PCA [T 8| TPMP. SENSOR | (SEE HOTE 3.) e 1
= 1
- SCHEMATIC
G =g — 10 A b HIE A i
W DHODSON_—11_B_R— -
-
.
()} INFORMATIVE 6102—018-338A
> FLAME -~
() SENSOR _ ey o
R —g631-203-008 YEL GAS VALVE
1U % 9857—-192-001
N
. ARk T m 1 TELRIEL @ ssts-ona-007 CONTROL ENCL.
ELECTRODE ~|3 = (BACK PANEL)
= 9875-002-003 3
BRN-13 [—=1] ORG © ORG
1 o oS0 A
of 2 J @ Tt+r—""—-"-"—-—"-"——|\-—71T — — Flriccary s ™ o e, = — — — — — — — — ] = Ol XO| O
| - I HI=—LIMIT M1 o alw | TRANSFORMER GROUND SCREW I e
@]  THERMOSTAT ol g ] Z|WITH INTERNAL 9545-008-027 | | = ©
e g Amcmxzmx o) f g g &l @ CIRCUIT_BREAKER o2 L2 S =
B 4 GND= & =
w §|9576-203-002 | z _ CoM 1% N EOZ 68 Wmom\M%O< FRONT PANEL
34" ~ S =N NN YY1 gee '\ ot - —
® | 28 300 O OTO[$Y 60HZ—1PH T T
\\\\\\ ! S NGO f f
D — 5 ST 17 g ©G /2
i YAV 208V _ |Bk BU 8220-001-231 65" 2 IR &d i | CONTROLLER S5 |
N 9857-182-001 x| |2 | 1 BK/RD8220-001-230 8.5" AHER =N i M PCB AND @J no i
© - o~
N - | Zuw xR ® . 240V 5 SR 2 R f BEEEEE DISPLAY = ||lg5 |
7 m 2 F i 2 1 | | EEEER 9471-016-001 i |
S0 - BRN WHT & < F s < 8 =
0 i WO S WH =I=2 WH ) B,m w r““Ji mm o
6 | == oy YEL 9897-039—001 A 5192—299—002 8220-146-002|9 u | |o i HIN viv]
' i &> [wHr : RD-9 8220-146-001 o"[ = — [}]BKRD=9 | 8220-146-001 9" [1= & e £ | i 4= a3 i
- . g [ BrRD-12 J=" Rz 8220-0821002 12" : o Sx (@] ° 5 3|
i [} BLK = | 8220-146—002 9 =4 "= BKBU-21 i = o |] Ry ©
o > K DZ s D 8p20-057-0353" _ m n,u m m 7 7 “ w mm 7
i %, | 8 ® BKBU21 RED JA7] 1 ] D O ofe SR J1 N &=
Yo i BLK—7 @ 23| 4 e 3 8220-063-021 7 YEL-20 h BRN—21 m M4 DCM L1 L2I2 NS I ol I8 i
e i im 9o wM e . BRN—19 8220-078-019 18" 3 [ ] vF DRIVE [} Vio mwumom\wﬁ 3 M i | I BA i
Go| 8395 g g [me e g1 S2| | J5 sllg |
v L - g2 | i gl 5 GRY—18 8220-078-018 18" 9 0 3 o sz0-118) & & | S I
Iy i 1 _ g
" m— GRY—14[——— BRN-13 yy | 21> 9° 2 g (M5 R B2 ooT 24 i s |
) b o0 22 | 8 ¥ 8 ~ L RED — — — — — — | GRN—-16
3 =] AR NS I R S e g - A R
a L AR DAMPER R IR [W ] B B lo - RB | o - 9545008021
m © SWITCH | S s < — = © T1 T2 T3 [HHY° TUMBLER . @ 8652—130-03]
] _ _ * = ) DOOR SWITCH o7 —
3 9539-461-009 | RED . L0 Re | (BEHIND FRONT PANEL 86402767005 NxmmmTooTo%
i 60" f RED =5} Vo : | | AT DOOR HINGE)
8220-064-063 7
o L VIO ] BLK~7 8220-063-026 TEMP. SENSER
GRY—14—— VIO et I Pl Il R B B
f w <l | <l m S r 0539—492-001 (LOCATED BELOW CYLINDER
n OVERTEMP ol Pl |7 |8 9376-330-001 ¥ BLU-8 8220-063-009
THERMOSTAT 75 8§ 4
=~ 9576-207-006 ﬂ%&mmm & BLU BLU BLU
o) p—— 9539-492-001
n MARATHON LOWER SERVICE
DOOR SWITCH
-" w 1 (BEHIND LOWER SERVICE PANEL)
ey 9506—-806—-001A = = WIRING DIAGRAM

Part # 8533-100-001 2/26" ~

26



Notes

29

Part # 8533-100-001 2/26

X = =4 8 Il= ND&OONO

ing

MYdDYId DhEIM ¥100—-908—I0s6

CTRR IR (PO

)]
.
Q HILWE 000
S FNAHIS HIIT
e __._.l_|.__u i "
— 1% BT
R [FaEHTILY WO CTALETN) — ._"_zm_._.ﬁ.r..._
v [HOSNIS “undl Tm. e o =
= - I _ THWE IR B
- T - A ] L

- - C — Ll UIT i
Q r—-= _Uw, ||||| i I a _mmu_

| I [ ;
W. | o m

| | I i i)
(@] | s _ | | & I IS

_ 1. 1 | |8
N D

| : 1NN
2 =

| . . SPERE | _
' _ L 151 _
) | & anv 834 | _
y— | lu3TouingD : “
m I — e — = |

TaMwe LHCHA | VI
[y I e e YL HL gl
- m M L MG E v I
<) I S -
("] id i ;
~ .m_uﬁ_ .u___”._u..pawr_ﬂ_”_[‘ Ad |} —ZHo9 -
D Aok —Eid Hﬂ.ﬂ___lﬂ.u.u.___|H_.__w_ A
HEE
S NMORUEEINDT THL I DN NERTGEN ARG THMAATR T D Al HIL G LRYY I

L3 OO IMIFURRDILINCS M ORI JHBANRS PR 0 SHFLAAL %] RNV
BT 3 ke 54 £31 €104 [SHG0UTS EINMMIY B30 HILEING 130 LHEAOR M eLhELLY

"OHINEE HELY HOWPEEE0 3d0dd A3 HOWYERSD BNoeE0NeD My HIdoeers 3BT HY
SuHENR] EHmALR T WALLUHED IRER D MO REAGHINAEEDWL UL WSS O BRs TA T RITE -RCLTRE

iring

W

i1l 13 I al L] 7 L ¥ ] r |y 2 I

SoI|quIassy dnoip MB3IA dnoJio J9|quny B BuisnoH xog
B S pUIqe) Jeay HuisnoH Hurieag Jauing |o13uo)

Part # 8533-100-001 2/26

28



	Kits, Assemblies, & Common Parts
	Section 5: Dryer Parts Data
	Dryer Cabinet Group
	Dryer Rear View 50 Lb Reversing
	Dryer Rear View-Bearing Housing 50Lb
	Dryer Tumbler Group 50Lb
	Dryer Burner Housing Group 50Lb
	Dryer Air Flow Swwitch Assembly
	Dryer Rear View-Control Box

	Kits, Assemblies, & Common Parts 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Cabinet & Front Panel Group 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Rear View 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Cylinder, Seals, & Bearings 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Loading Door Group 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Water Inlet & Rear Channel 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 

	Electrical Components 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 



